



EFFECTIS ERA AVRASYA TEST ve BELGELENDİRME AŞ
Dilovası OSB Mahallesi Fırat Caddesi No: 18
Dilovası, Kocaeli / TÜRKİYE
www.efectis.com

DECLARATION OF TEST RESULTS

No: EEA – 2400 – 0027

The fire resistance tests were carried out for the product as described below at Efectis Era Avrasya Test Laboratory on 27.08.2024 in accordance with the test standard:

EN 1366-2:2015

Butterfly Fire Damper “DTY-BF02”

FIRE RESISTANCE CLASSIFICATION
El 240 (v _e – i→o) S
El 180 (v _e – o→i) S

Placed on the market by: DOĞUŞ TEKNİK KLİMA HAVALANDIRMA SAN. VE TİC. LTD. ŞTİ.
Oruçreis Mah. Vadi Cad. Giyimkent Sitesi B70 Blok No: 76 Esenler,
İstanbul/TURKİYE

Manufactured by: DOĞUŞ TEKNİK KLİMA HAVALANDIRMA SAN. VE TİC. LTD. ŞTİ.
Malkara OSB. 1. Yol No: 1 Malkara, Tekirdağ / TURKİYE

e-signed
Ali BAYRAKTAR
Laboratory Manager
28.08.2024

This document is a declaration of test results and does not represent any type of approval or certification of the product. All details related to product specifications and field of applications are described in the report No: EEA-24-055.

